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YICHEN (SHENZHEN) TECHNOLOGY CO., LTD

ﬁgg"ca"ﬁ: 23/F, Block C1, Nanshan | Park, No. 1001, Xueyuan Road,
ress. Taoyuan Street, Nanshan District, Shenzhen, China
Manufact ] YICHEN (SHENZHEN) TECHNOLOGY CO., LTD
Aj&‘:‘e:‘:_“’e’- 23/F, Block C1, Nanshan | Park, No. 1001, Xueyuan Road,
) Taoyuan Street, Nanshan District, Shenzhen, China
E.U.T: Wireless Router

Model Number:

JHR-AC836M

JHR-AC846M, JHR-AC856M, JHR-AC866M, JHR-AC876M,

Serial Model: JHR-AC886M. JHR-AC860M. JHR-AC945M JHR-AC946M
Trade Name: N/A Serial No.:  -———--
Date of Receipt: Aug. 17 , 2016 Date of Test: Aug.18~Sep.05,2015

Test Specification:

FCC Part 15, Subpart 15.407: 2015
ANSI C63.10:2013
KDB789033 D02 v01r03

The equipment under test was found to be compliance with the

Test Result: _ .
requirements of the standards applied.
Issue Date: Sep.06, 2016
Tested by: Reviewed by: Approved by:
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Keven Wu / Engineer Mike Xu / Supervisor Andy Gao'7 Supervisor
Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products. It is not
permitted to be duplicated in extracts without written approval of Keyway Testing Technology Co., Ltd.

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F

Page 3 of 133



FCC ID: 2AJSTJHR-AC836M

1. TEST SUMMARY

Test Items Test Requirement Result
Conducted Emissions 15.207 PASS
Radiated Emissions 15.407(b) PASS

26dB bandwidth and 99%dB
Bandwidth 15.407 (a) PASS
Power density 15.407 (a) PASS
Maximum Peak Output Power 15.407 (a) PASS
Emissions from out of band 15.407 (b) PASS
Frequency Stability 15.407 (g) PASS
Antenna Requirement 15.203 PASS

Keyway Testing Technology Co., Ltd.

Report No.16KWE094307F Page 4 of 133
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2. GENERAL PRODUCT INFORMATION

2.1 Product Function

Refer to Technical Construction Form and User Manual.

2.2 Description of Device (EUT)

Product Name:

Wireless Router

Model No.:

JHR-AC836M

Serial Model:

JHR-AC846M,JHR-AC856M,JHR-AC866M,JHR-AC876M,
JHR-AC886M, JHR-AC860M, JHR-AC945M, JHR-AC946M

Model Difference

All the models are the same circuit and RF module, except
the model names and colour.

Operation Frequency:

5.15GHz ~ 5.24GHz, 5.745GHz ~ 5.825GHz

Channel numbers:

9 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
4 for 802.11n (HT40), 802.11ac (VHT40)

2 for 802.11ac (VHT80)

Modulation technology:

OFDM

IEEE 802.11a: (6/9/12/18/24/36/48/54)

IEEE 802.11n(HT20)/(VHT20):150/144.44/130/117/115.56
/104/86.67/78/52/6.5Mbps

IEEE 802.11n(HT40)/ac(VHT40):300/270/240/180/150/120/108/
90/54/45/13.5 Mbps

IEEE 802.11ac(VHT80):(2*2 80MHz,up to 1200Mbps)

Antenna Type:

External antenna

Antenna gain:

5dBi ; For MIMO the antenna gain is 8.01dBi

Power supply:

MODEL:NBS12E120100VU
INPUT:100-240V~,50/60Hz,0.3A
OUTPUT:12V,1A

2.3Test Supporting System

None.

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F Page 5 of 133
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2.4Independent Operation Modes
The basic operation modes are:
The EUT was configured for testing in an engineering mode which was provided by the manufacturer.
For 5150~5250 MHz band,
802.11a,802.11n(HT20),802.11ac(VHT20) mode Channel 5180MHz, 5200MHz,5240MHz were tested.
802.11n40/ac(VHT40) mode Channel 5190MHz, 5230MHz were tested.
802.11ac80 mode Channel 5210MHz was tested.
For 5725~5850 MHz band,
802.11a,802.11n(HT20),802.11ac(VHT20) mode Channel 5745MHz, 5785MHz, 5825MHz were tested.
802.11n40/ac(VHT40) mode Channel 5755MHz, 5795MHz were tested.
802.11ac80 mode Channel 5775MHz was tested.
EUT Exercise Software
The software “AP_QA_Tool” was used for testing, which was provided by manufacturer.
,802.11a mode:6Mbps , 802.11n(HT20)/ 802.11ac(VHT20) mode: 6.5Mbps,
802.11n(HT40)/ac(VHT40) mode:13.5Mbps, 802.11ac80 mode:MCSO0. were test

Ant Brand | Model Name | Antenna Type Gain (dBi) NOTE
3 N/A N/A External antenna 5 5G Wifi
Antenna

4 N/A N/A External antenna 5 5G Wi
Antenna

ANTI

H-#002-¥1H =

HO0I91-¥IH * H';I}{]E'VIH -
SosSNQUIl  meesi NOUL-N  Messi NOUL-N

The Control software can control antenna 3/ 4 transmitting, two antennas simultaneously transmit.
For MIMO mode , Directional gain=GANT +10log(N)dbi =5+10log2=8.01dbi in 5GHz
802.11 n/ac 5GHz has MIMO mode

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F Page 6 of 133
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2.5 TEST SITES

Test Facilities
Lab Qualifications . Certificated by Industry Canada
Registration No.: 9868A
Date of registration: December 8, 2011

Certificated by FCC, USA
Registration No.: 370994
Date of registration: February 21, 2012

Certificated by CNAS China

Registration No.: CNAS L5783
Date of registration: August 8, 2012
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2.6 List of Test and Measurement Instruments

For conducted emission at the mains terminals test

FCC ID: 2AJSTJHR-AC836M

Equipment Manufacturer Model No. Serial No. Last Cal. | Next Cal.
EMI Test Receiver Rohde&Schwarz ESCI 101156 Apr. 27,16 | Apr. 27,17
Artificial Mains Rohde&Schwarz ENV216 101315 | Apr. 27,16 | Apr. 27,17
Network
C:t'a‘sz' ?’/Lﬂ';f) Rohde&Schwarz ENV216 101314 | Apr. 27,16 | Apr. 27,17
RF Cable FUJIKURA 3D-2W 944 Cable | Apr. 27,16 | Apr. 27,17
For radiated emission test
Equipment Manufacturer Model No. Serial No. Last Cal. | Next Cal.
EMI Test Receiver Rohde&Schwarz ESCI 101156 Apr. 27,16 | Apr. 27,17
System Simulator Agilent E5515C GB43130245 | Apr. 27,16 | Apr. 27,17
Power Splitter Weinschel 1506A NW425 Apr. 27,16 | Apr. 27,17
Bilog Antenna ETS-LINDGREEN 3142D 135452 Apr. 27,16 | Apr. 27,17
Spectrum Analyzer Agilent E4407B MY4511304 | Apr. 27,16 | Apr. 27,17
Spectrum Analyzer R&S FSVv40 132.1.3008K39 Apr. 27,16 | Apr. 27,17
-100967
3m Semi-anechoic | 1o | |NDGREEN 966 KWO1 Apr. 27,16 | Apr. 27,17
Chamber
Signal Amplifier SONOMA 310 187016 Apr. 27,16 | Apr. 27,17
Signal Amplifier Agilent 8449B 3008A00251 | Apr. 27,16 | Apr. 27,17
RF Cable IMRO IMRO-400 966 Cable 1# N/A N/A
MULTI-DEVICE ETS-LINDGREEN 2090 126913 N/A N/A
Controller
Horn Antenna DAZE ZN30701 11003 Apr. 27,16 | Apr. 27,17
Horn Antenna SCHWARZBECK BBHA9170 9170-068 Apr. 27,16 | Apr. 27,17
Spectrum Analyzer Agilent 8593E 3911A04271 | Apr. 27,16 | Apr. 27,17
Spectrum Analyzer Agilent E4408B MY44211125 | Apr. 27,16 | Apr. 27,17
Signal Amplifier DAZE ZN3380C 11001 Apr. 27,16 | Apr. 27,17
High Pass filter Micro HPM50111 324216 Apr. 27,16 | Apr. 27,17
Filter COM-MW ZBSF-C836.5-25-X KW032 Apr. 27,16 | Apr. 27,17
Filter COM-MW ZBSF-C1747.5-75-X2 KWO035 Apr. 27,16 | Apr. 27,17
Filter COM-MW ZBSF-C1880-60-X2 KW037 Apr. 27,16 | Apr. 27,17
Constant temparature GF GTH-800-40-1P | MAA9906-005 | Apr. 27,16 | Apr. 27,17
and humidity box
Splitter Agilent 116368 0025164 Apr. 27,16 | Apr. 27,17
Power Meter Anritsu ML2495A 1204003 Apr. 24,16 | Apr. 24,17
Power Anritsu MA2411B 1126150 | Apr. 24,16 | Apr. 24,17
Sensor
Spectrum Analyzer Agilent N9020A MY56070279 | Jul.26,16 | Jul.25,17

Keyway Testing Technology Co., Ltd.

Report No.16KWE094307F
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3. TEST SET-UP AND OPERATION MODES

3.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest
possible radiation level. The test modes were adapted accordingly in
reference to the Operating Instructions.

3.2 Block Diagram of Test Set-up

System Diagram of Connections between EUT and Simulators

AC Mains <«— adapter EUT

(EUT: Wireless Router)

3.3 Special Accessories and Auxiliary Equipment

None.

3.4 Countermeasures to Achieve EMC Compliance
None.

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F Page 9 of 133
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4. EMISSION TEST RESULTS

4.1 Conducted Emission at the Mains Terminals Test

Limit 15.207 limits

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBpV)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50
Test Setup

The EUT was put on a wooden table which was 0.8 m high above the ground and connected to
the AC mains through the Artificial Mains Network (AMN). Where the mains cable supplied by
the manufacture was longer than 0.8 m, the excess was folded back and forth parallel to the
cable at the centre so as to form a bundle no longer than 0.4 m.

The EUT was kept 0.4 m from any other earthed conducting surface. Both sides of AC line were
checked to find out the maximum conducted emission levels according to the test procedure
during the conducted emission test.

The frequency range from 150 kHz to 30 MHz was investigated.

The bandwidth of the test receiver was set at 9 kHz.

Pretest for all mode, The test data of the worst case condition(s) was reported on the following
page.

Reference Plane

[LISN ] ! LISN
40cm

80cm

v
UX ] | Filter |— AC power
Equipment E.U.T

EMI
Receiver

Test table/Insulation plane

Revmari

EL T Eguiprmant Eader Test

LLENS Line dnpedancs Sfabiizabion NMefwerw
Test tabis Asdgii={ S
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EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 26 C Relative Humidity : |54%
Pressure : 1010hPa Phase : L

DC 17.5V from Adapter . :
Test Voltage AG 120V/60Hz Test Mode : Link Mode

Level (dBuV)

80

70

FCC PART1 P
50\ | CC PART15BQ

FCC PART15B AV

50 ? e J 0 |
A 'Ill i | A l! 1 ¥ 'I'J%\ 4‘1
401 L’ -m_hll.“l L |L M JM'M Wﬂﬂ%w%wmm ,'J Rl
(T g, h
T I o 9]
30 iy " I\_pr
20
10
A5 2 L 1 2 5 10 20 30
rara* A1 Fre'quen{;! {MHII
Limit Over
Freq Level Line Limit Remark
MHz dBuV dBuV dB
1 0,195 36.862 53.80 -17.18 Average
2 0.195 47.10 6&3.80 -16.70 QP
3 0.255 35.77 51.60 -15.83 Average
4 0.255 46.26 61.60 -15.34 QP
S 0.320 42.68 49.71 -7.03 Average
6 0.320 47.20 59.71 -12.51 QP
7 0.449 43.00 46.89 -3.89 Average
8 0.448 45.50 56.89 -11.39 QP
9 0.641 38.78 46.00 -7.22 Average
10 0.641 43.03 56.00 -12.87 QP
11 17.475 31.8 50.00 -18.18 Average
i2 17.475 43.58 60.00 -16.42 QP
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EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 26 C Relative Humidity : |54%
Pressure : 1010hPa Phase : N

DC12V from Adapter . .
Test Voltage AC 120V/60Hz Test Mode : Link Mode

Neutral

Level (dBuV)

80

70

FCC PART15B QP

FCC PART15 B AV

50 |
1”‘““
. ™ /' L
|| #q N b
\ N f”ﬁhwrm g
30 l “‘ ﬂ* '*MM' Pt i 4
20
10
A5 .2 5 1 2 5 10 20 30
e A Frequency (MHz)
Limict Over
Fregq Level Line Limit Remark
MHz dBuV dBuV dB
1 0.185 31.57 53.80 -22.23 Average
2 0.195 43.25 $3.80 -20.55 QP
3 0.260 30.06 51.42 -21.36 Average
4 0.260 40.13 61.42 -21.29 QP
5 0.385 32.58 48.17 -15.59 Average
é 0.385 42.26 58.17 -15.91 QF
7 0.576 31.52 46.00 -14.45 Average
8 0.576 38.14 56.00 -17.86 QP
9 0.958 2B8.96 46.00 -17.04 Average
10 D.958 33.48 56.00 -22.52 QP
11 16.750 29.74 50.00 -20.26 Average
1z 16.750 41.26 ©0.00 -18.74 QF
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EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 26 C Relative Humidity : |54%
Pressure : 1010hPa Phase : L

. |DC12V from Adapter . .
Test Voltage : AC 240V/60Hz Test Mode : Link Mode

Level (dBuV)

80

70
FCC PART15B QP

60 |

-\_H""-\-\-_‘ |
FCC PART15B AV

A0 = AR e

3“W"«;MMW

—h

|
| i J B h 1 fJ H M .4
L"-!];hf%q HH-HH*H ’ A L‘ 11 ult'r"q"#u'!.“hdﬁw'uy "'"L'Mi

nﬁ'ﬂﬂﬂaﬁ' Mwﬁh

20
10
15 2 5 1 2 5 10 20 30
acoe 45 Frequency (MHz)
Limit Cver
Freq Level Line Limit Remark
MHzZ dBuV dBuV dB
1 0.240 30.89 52.08 -21.39 Average
2 0.240 36.69 €2.08 -25.39 QF
3 0.289 29.88 50.54 -20.66 Average
4 0.289 36.89 60.54 -23.65 QP
5 0.440 30.11 47.07 -16.96 Average
= 0.440 36.89 £57.07 -20.18 QP
7 0.661 37.13 46.00 -B8.87 Average
8 0.661 46.23 56.00 -9.77 QP
9 2.707 26.57 46.00 -19.43 Average
10 2.707 34.59 56.00 -21.41 QP
11 3.603 27.86 46.00 -18.14 Average
i2 3.603 36.589 56.00 -19.41 QF
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EUT : Wireless Router Model Name JHR-AC836M
Temperature : 26 C Relative Humidity : |54%
Pressure : 1010hPa Phase : N

DC12V from Adapter . .
Test Voltage AC 120V/60Hz Test Mode : Link Mode
3 i}Le'.na'-l (dBuV)

70

50

30 s

40 - Jigh

o |
\

FCC PART15B QP

FCC PART15 B AV

.-" l'.'F',-\il__‘-'] .,"'-L -, q'-,{"rﬁhr'ﬁi'#‘lf&'\*’m'*ﬁmlw ‘\*f l
TR

J’l"l-:,.:'thgﬂpuln.lE‘L“'wi‘uw 1111‘;‘”‘ m'bjl'

IR

20
10
A5 2 5 1 2 5 10 20 30
S Frequency (MHz)
Limit Over
Freq Level Line Limit Remark
MHz dBuV dBuV dB
1 0.235 29.81 52.26 -22.65 Average
2 0,235 35.12 62.26 -27.14 QP
3 1.810 27.40 46.00 -18.6€0 Average
4 1.810 32.63 56.00 -23.37 QP
S 2.692 22.93 46.00 -23.07 Average
6 2.692 34.12 56.00 -21.88 QP
7 3.623 23.56 46.00 -22.44 Average
8 3.623 30.12 I6.00 -25.88 QP
2 5.419 24.72 3S0.00 -25.28 Average
10 5.41%9 31.8 €0.00 -28.15 QP
11 19.845 23.53 50.00 -26.47 Average
12 19.845 32.63 €0.00 -27.37 QP

Keyway Testing Technology Co., Ltd.
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4.2 Radiated Emission Test

Limit 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 — 216 3 150 43.5
216 — 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)
Restricted bands of operation
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-25.67 1300 - 1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 -1722.2 13.25-13.4
6.31175 - 6.31225 123-138 2200 - 2300 14.47 - 145
8.291 - 8.294 149.9 - 150.05 2310 -2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 236-240
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.
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FCC ID: 2AJSTJHR-AC836M

Test setup

The EUT was placed on a turn table which was 0.8 m(above 1GHz, the high was 1.5m) above
the ground. The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT was set 3 m away from the receiving antenna which was mounted on
an antenna tower. The measuring antenna moved up and down to find out the maximum
emission level. It moved from 1 m to 4 m for both horizontal and vertical polarizations.

The EUT was tested in the Chamber Site. It was pre-scanned with a Peak detector from the
spectrum, and all the final readings from the test receiver were measured with the Quasi-Peak
detector.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz, Both PK and AV measure, PK detector is used.

The frequency range from 30MHz to 10" harmonic are checked. and no any emissions were
found from 18GHz to 40 GHz, So the radiated emissions from 18 GHz to 40GHz were not
record.

Notes: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading-Preamp Factor.

2. Measurement Uncertainty: +3.2 dB at a level of confidence of 95%.

3. For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

4. For emissions below 1GHz, pretest for all mode, The test data of the worst case
condition(s) was reported on the following pages.

5. For Both PK and AV value above 1GHz, PK detector is used.

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F Page 16 of 133



Radiated Emission Test-Up Frequency Below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Below 1GHz

Above 1GHz

Semi-anechoic 3Im Chamber

Antenna Elevation Vanes From 1o 4m
Turn Table From 0 o 380

(PIEEERCIRR, | SO

Turn Table

Aechoic 3m Chamber

Antenna Elevation Varies From 1 toa m
Tum Table From 0 to 360

Tum Table

FCC ID: 2AJSTJHR-AC836M
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : TX

Test Voltage : |DC12V from Adapter

Below 30MHz
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - - - P
- - - - P
Note:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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FCC ID: 2AJSTJHR-AC836M

Below 1GHz
EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : (48%
Pressure : 1010hPa Test Mode : TX
Test Voltage : [DC12V from Adapter
Horizontal
3DLewelldBqu)
70
60
FCC PART 15C
50 408
f2]

40—’—[

4—! :_-I
20
10
30 100. 200. 300. 400. 500. 600. 700. 800. 800. 1000
Frequency (MHz)
Bead Preamp CablefAntenna Limic Over
Freq Level Factozr Loss Factor Level Line Limit Remark
MHz dBuV ds dB dB/m dBuV/m dBuV/m dB
i 44,550 51.50 31.40 0.56 11.03 31.68% 40.00 -8.31 QP
2 93.050 55.13 31.35 0.94 .25 33.97 43.50 -9.53 QP
3 156.100 50.06 31.24 1.30 9,12 29.24 43,50 -14.28 QP
4 204.600 55.30 31.08 i.46 11.22 36.8B9 43.50 -&.81 QP
5 447 .100 44.35 30.e6l1 2.62 17.54 33.90 46.00 -12.10 QP
&€ ! E5g2.900 50.51 30.74 3.20 20.05 43,02 46.00 -2.98 QP
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FCC ID: 2AJSTJHR-AC836M

Vertical
BULewH(dBthn}

70

60
FCC PART 15C

. . s
4ﬂ-—'—, :

301 2 34 5.

20

30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)

Read Preamp CableAntenna Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz dB8uV dB dB d8/m dBuV/m dBuV/m 48

1 44.550 4B.%4 31.40 0.56 11.03 295.i3 40.00 -10.87 QP
2 95.960 50.53 31i.35 0.94 9.40 29.52 43.50 -13.98 QP
3 202.660 44.98 31,09 1.46 11.13 26.48 43.50 -17.02 QP
4 225.940 45.17 30.894 1.53 12.23 27.89 46.00 -18.01 QP
5 388.900 40.06 30.82 2.37 16.25 28.06 46.00 -17.94 QP
& 582.900 47.38 30.7 3.20 20,05 39.B9 46.00 -6.11 QP
NOTE:

Absolute Level= ReadingLevel+antenna Factor+cable loss-preamp factor,
Over Limit= Absolute Level — Limit
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FCC ID: 2AJSTJHR-AC836M

Above 1GHz
EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : (48%
Pressure : 1010hPa Test Mode : 802.11a-5180
Test Voltage : [DC12V from Adapter

Vertical
80 Level (dBuV/m)
FCC PART15 PK
70
60 2
" FCC PART15 AV
50 ]
] A
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelntenna Limit Cver
Freq Lewvel Factor Loss Factor Level Line Limit Remark
MHz dBuVv dB dB dB/m dBuV/m dBuV/m ds
1 10360.000 32.54 28.84 17.04 23.89 44.73 54.00 =9.27 Average
2 10360.000 45.65 28.8 17.04 23.99 57.84 74.00 -16.16 Peak
3 15540.000 27.98 29.63 20.34 23.53 42.22 54.00 -11.78 Average
4 15540.000 37.78 29.63 20.34 23.53 52.02 74.00 -Z21.9B Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuV/m)
FCC PART15 PK
70
60 ! '
2 FCC PART15 AV
q
50
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablefntenna Limit Over
Freq Level Factor Loszs Factor Level Line Limit Remark
MH=z dBuV dB dB dB/m dBuV/m dBuV/m dBs
i1 10360.000 25.55 2Z285.84 17.04 23.99 41.74 54.00 -12.26 Average
2 10360.D000 42.65 285.B4 17.04 23.899 54.84 74.00 -19.16 Peak
3 15540.000 25.%5 29.63 20.394 23.53 40.1% 54.00 -13.8B1 Average
4 15540.000 35.94 29.63 20.34 23.53 50.1i8 74.00 -23.82 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11a-5200
Test Voltage : [DC12V from Adapter

Vertical
30 Level (dBuV/m)
FCC PART15 PK
70
60 7
3 FCC PART15 AV
50
1 b
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp CableiAntennsa Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB dB dB/m dBuV/m dBuV/m dB
i1 10400.000 30.54 Bg.8 17.04 24.04 42.78 54.00 -11.22 Average
2 10400.000 43.70 28.84 17.04 24.04 55.5%4 74.00 -18.06 Peak
3 15600.000 27.79 29.64 20.39% 23.79 42.33 54.00 -11.67 Average
4 15600.000 37.26 29.84 20.3%9 23.79 51.80 74.00 -22.20 FPeak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuVim}
FCC PART15 PK
70
A FCC PART15 AV
50
] B
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelntenna Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dBs dB dB/m dBuV/m dBuV/m dB
i 10400.000 30.43 28.84 17.04 24.04 42.87 54.00 -11.33 Average
2 10400.000 44.98 28.B4 17.04 24.04 57.22 74.00 -16.78 Peak
3 15600.000 27.45 29.64 20.39 23.79 41.59 54.00 -12.01 Average
4 15600.000 37.69 29.64 20.39% 23.79 52.23 74.00 -21.77 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11a-5240
Test Voltage : [DC12V from Adapter

Vertical
SDLEUEI {dBuVim})
FCC PART15 PK
70
60 2
1 FCC PART15 AV
50 p 1
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelintenna Limit COver
Freq Level Factor Loss Factor Level Line Limict Remark
MHz dBuV dBs ds dB/m dBuV/m dBuV/m dB
1 10480.000 32.12 28.8 7.06 25,17 45.50 54.00 -3.50 RAverage
2 10480.000 45.57 28.85 17.06 25.17 5B8.95 74.00 -15.05 Peak
3 15720.000 30.44 29.66 20.45 24.25 45.48 54.00 -8.52 Average
4 15720.000 37.29 29.66 20.45 24.25 52.33 74.00 -21.67 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuV/m)
FCC PART15 PK
70
60 2 | g ——
4 FCC PART15 AV
50 4
B
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read FPreamp Cablelintenna Limit Over
Freq Level Factor Loz=s Factor Level Line Limit Remark
MH= dBuV dB dB dB/m dBuV/m dBuV/m dB
i 10480.000 31.69 28.85 17.06 25.17 45.07 54.00 -8.93 Average
2 10480.000 43.5% 2B8.85 17.06 25.17 56.97 74.00 -17.03 Peak
3 15720.000 28.88 29.66 20.45 24.25 43.%2 54.00 -10.08 Average
4 15720.000 38.55 29.66 20.45 24,25 ©53.59 7T4.00 -20.41 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11a-5745
Test Voltage : [DC12V from Adapter
Vertical
=3.:}L¢.=.ﬂ.|rr-zl (dBuVim)
FCC PART15 PK
70
60 2 4
FCC PART15 AV

50 1
40
30
20
10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000

Frequency (MHz)
Read Preamp Cablelintenna Limit Cver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuVv ds ds dB/m dBuV/m dBuV/m dBs

1 114%0.000 32.54 28.95 17.26 23.89 44.74 54.00 -9.26 Average

Z 11430.000 45.65 28.%5 17.26 23.89 57.85 74.00 -16.15 Peak

3 17235.000 29.76 30.19 21.54 24.97 46.08 54.00 -7.92 Lverage

4 17235.000 39.%% 30.19 21.54 24.97 56.31 74.00 -17.69 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuV/m)
FCC PART15 PK
70
60 2
4 FCC PART15 AV
50
¥
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelntenna Limit Over
Freq Lewel Factor Loss Factor Level Line Limit Remark
MH= dBuV dB ds dB/m dBuV/m dBuV/m dB
1 11490.000 31.54 28.595 17.26 23.89 43.74 54.00 -10.26 Average
2 11490.000 45.87 28.95 17.26 23.89 8§.07 74.00 -15.93 Peak
3 17235.000 28.66 30.1%9 21.54 24,897 44.8%8 54.00 -9.0Z2 Average
4 17235.000 37.88 30.19 21.54 24.87 54.20 74.00 -15.80 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11a-5785
Test Voltage : [DC12V from Adapter

Vertical
80 Level (dBuV/m)
FCC PART15 PK
70
2
60 .
FCC PART15 AV
50 ) 3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelntenna Limitc Cver
Freq Level Factor Lo=ss Factor Lewvel Line Limit Remark
MH=z dBuV dB8 dB dB/m dBuV/m dBuV/m ds
1 1i570.000 33.09 28.96 17.28 25.83 47.24 54.00 -6.76 Average
2 1i570.000 46.98 28.96 17.28 25.83 61.13 74.00 -12.87 Peak
3 17355.000 30.86 30.24 21.66 25.16 47.44 54.00 -6.56 Average
4 17355.000 40,08 30.249 21.66 25.16 56.66 74.00 -17.34 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
anLevel (dBuV/m)
FCC PART15 PK
70
60 = — |
4 FCC PART15 AV
50 ' 3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelntenna Limit Cver
Freq Lewvel Factor Loss Factor Level Line Limit Remark
MHz dBuV dBs dB dB/m dBuV/m dBuV/m dB
1 11570.000 30.76 28.96 17.28 25.83 44.91 54.00 -9.09 Average
2 1i570.000 44.87 28.9%96 17.28 25.83 595.02 74.00 -14.98 Peak
3 17355.000 29.86 30.24 21.66 25.18 46.44 54.00 -7.56 Average
4 17355.000 37.64 30.249 21.66 25,16 54.22 7T4.00 -19.78 Peak
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FCC ID: 2AJSTJHR-AC836M

Keyway Testing Technology Co., Ltd.

Report No.16KWE094307F

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11a-5825
Test Voltage DC12V from Adapter
Vertical
80 Level (dBuVim)
FCC PART15 PK
70
2
60 4
FCC PART15 AV

50 3

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp CableAntenna Limit Owver
Freq Lewvel Factor Loss Factor Level Line Limit Remark
MHz dsuV dB dB dB/m dBuV/m dBuV/m dB

1 11650.000 33.7 28.96 17.30 25.76 47.8 54.00 -6.15 Average

Z 11650.000 47.08 28B.96¢ 17.30 25.76 ©1l.18 T74.00 -12.8B2 Peak

3 17475.000 30.08 30.2% 21.77 26.35 47.91 54.00 -6.09% Average

4 17475.000 39.5%5 30.289 21.77 2€.35 57.38 74.00 -l16.82 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuV/m)
FCC PART15 PK
70
4 FCC PART15 AV
50 3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Bead Presamp Cablelintenns Limit Qver
Freq Level Factor Lasz Factor Level Line Limit Remark
MH=z dBuV dB dB dB/m dBuV/m dBuV/m dB
1 11650.000 30.11 28.96 17.30 25.76 44.21 54.00 -8.79% Average
2 11650.000 43.55 28.98 17.30 25.76 57.65 T7T4.00 -16.35 Peak
3 17475.000 28.76 30.289 21.77 26.35 46.59 54.00 -7.41 Average
4 17475.000 36.9% 30.29 21.77 26.35 54.8 74.00 -19.18 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11n (20) -5180
Test Voltage DC12V from Adapter

Vertical

Level (dBuVim)

80
FCC PART15 PK
70
60 2
2 FCC PART15 AV
4
50
40
30
20
10
E*Iﬂ{}ﬂ 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Head Freampr CableBAntenna Iimie Over
Freq Level Factor Loss Factor Leavel Line Limit Remark
MHz dBuV dB dB dB/m dBuV/m dBuV/m dB
1 10360.000 32.5¢4 28.84 17.04 23.99 44.73 54.00 -9.27 Average
2 19380.000 45.37 28.82 17.08 23.99 57.568 74.00 -16.4949 Peak
3 15540.000 27.65 25.63 20.34 23.53 1.89 54.00 -12.11 Average
4 15540.,000 37.5% 29.63 20.34 23.53 51.78 74.00 -22.22 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level {dBuV/m)
FCC PART15 PK
70
.ED |
2 FCC PART15 AV
50 4
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Freamp Cablefntenna Limit Cwar
req Level Factor Loas Factor Lavel Line Limit FRemark
MHZ dauVv dB dB dB/m dBu¥/m 4dBuV/m dbB
i 103e0.000 28.55 28.84 17.04 23.98 41.74 54.00 -12.26 Average
2 10360.000 41.79 28.84 17.04 23.99 53.98 74.00 -Z20.02 Peak
3 15540.000 25.920 29,62 20.324 23.5% 40.14 54.00 -13.86 Lvarage
4 15540.000 34.9%9 29.63 20.34 23.53 49.23 T4.00 -24.77 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11n (20> -5200
Test Voltage : [DC12V from Adapter

Vertical
EI}I‘HEI (dBuVim)
FCC PART15 PK
70
60 5
FCC PART15 AV
: |
50
i)
40
30
20
10
G"II}EI} 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cableldntenna Limic Over
Freq Level Factor Lo=a Factor Level Line Limit Remark
MH= dBuV dB dB dB/m dBuV,/m dBuaV/m dB
i1 310400.000 30.32 8.84 17.04 24.04 +42.56 54.00 -11.44 Average
2 10400.000 +43.41 285.84 17.04 24.04 55.65 T4.00 =-18.35 Peak
3 15800.000 27.02 29.69 20.39 23.79 4£1.56 54,00 -12.44 Averagse
4 15600.000 36.22 29.64 20.39 23.79 50.76¢ 7T4.00 -23.24 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
Eul.&vel {dBuVim)
FCC PART15 PK
70
60 2 g —
. FCC PART15 AV
[~ ]
50
1 3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablefntenna Limit Cver
Freq Level Factor Loss Factor Level Line Limit Bemark
MH= dBuV dB dB di/m dBuV/m dBuV/m dB
1 10400.000 29.52 28.84 17,094 24.04 41,76 54.00 -12.24 Average
2 10400.000 44.57 28.824 17.04 24.04 58.76 7T4.00 -17.24 Peak
3 15600.000 26.33 25.64 20.32 23.79 40.87 54.00 -13.13 Average
4 15600.000 3€.53 29.64 20.39% 23.75 51.07 T4.00 -22.93 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11n (20) -5240
Test Voltage : [DC12V from Adapter

Vertical

8 ﬂlevel {dBuVim)

FCC PART15 PK

70

60 2
FCC PART15 AV

50 ' b
40
30
20

10

1000 6000. 10000. 14000. 18000, 22000, 26000. 30000. 34000, 40000
Freguency (MHz)

Eead Freamp CableAntenna Limit Over
Freq Level Factor I.oss Factor Level Line Limit Remark

MHZz dBuV dB dB dB/m dBuV/m dBuV/m d8
1 10480.000 32.05 28.85 17,06 25.17 45.43 54.00 -8.57 Average
Z 10480.000 <44.1l96 28.85 i7.06 25.17 57.54 T4.00 -l6.48 Peak
3 15720.000 30.61 29.66 20.45 24.25 45.6%5 542.00 -8.35 Average
¢ 15720.000 3p.02 2%.688 20.85 24,25 51.08 74.00 —-22.94 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuV/im)
FCC PART1S5 PK
70
4 FCC PART15 AV
50
3
40
30
20
10
G’!D{}ﬁ 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
REead Freamp Cableintennsa Limit Over
Freq Level Factor Losa Factor Level Line Limit Remark
MHzZ dBuV df df dB/m dBu¥V/m dBuV/m ds
1l 104B0.000 30.9% 28.85 17.08 25.17 44.34 54.00 -S.%6 Average
2 10480.000 42.27 282.85 17.06 25.17 5K5.65 74.00 -18.35 Peak
3 1is720.000 27.72 2%9.866 20.45 24.25 42.76 54.00 -11.24 Average
¢« 15720.000 37.6€1 29.6& 20.45 24.25 52.65 74.00 -21.35 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11n (20) -5745
Test Voltage DC12V from Adapter
Vertical
BBLEUEI {(dBuVim}
FCC PART15 PK
70
60 2
4 FCC PART15 AV
50 i
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp CableAntenna Limit Cver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB dB dB/m dBuV/m dBuV/m ds
i 114%90.000 30.34 28.95 17.26 23.89 42.54 54.00 -11.46 Average
2 114%0.000 43.84 28.95 7.26 23,89 56,04 74.00 -17.96 Peak
3 17235.000 2%.66 30.19 21.54 24.87 45,98 54.00 -8.02 Average
4 17235.000 38.72 30.19%9 21.54 24.97 55.04 7T4.00 -18.9F Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuVim)
FCC PART15 PK
70
60 | —2 | 1
4 FCC PART15 AV
50
3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp CableAntenna Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MH=z dBuV dB dB dB/m dBuV/m dBuV/m dB
1 114%0.000 30.75 28.95 17.26 23.89 42.95 54.00 -11.05 Ahverage
2 1i490.000 44.78 28.95 1i7.26 23.89 56.98 7T4.00 -17.02 Peak
3 17235.000 27.77 30.19 21.54 24.97 44.09 54.00 -9.91 Average
4 17235.000 37.44 30,18 21.54 24,87 53.76 T4.00 -20.24 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11n (20) -5785
Test Voltage DC12V from Adapter
Vertical
BULe\reI {dBuVim}
FCC PART15 PK
70
2
60 4
FCC PART15 AV
50 1 K
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelintenna Limit Over
Freq Level Factor Loas Factor Level Line Limit Remark
MHzZ dBuV dB dB dB/m dBuV/m dBuV/m dB
i 1i570.000 32.61 28.9%6 17.28 25.8 46.7 54.00 -7.24 Average
2 11570.000 46.18% 2B.89¢ 17.28 25.83 &0.34 74.00 -13.66 Peak
3 17355.000 30.40 30.24 21.66 25,16 46,98 54,00 -7.02 Average
4 17355.000 8.8 30.249 21.66 25.16 55.43 74.00 -18.57 Pezak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuVim)
FCC PART15 PK
70
60 2
4 FCC PART15 AV
50 -
| 3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelntenna Limit Over
Freq Level Factor Loas Factor Level Line Limit Remark
MHz dBuV dB dB dB/m dBuV/m dBuV/m dB
1 11570.000 29.72 28.96 17.28 25.83 43,87 54.00 -10.13 Average
2 11570.000 44.39 28.96 17.28 25.83 58.54 74.00 -15.46 Peak
3 17355.000 29.40 30.24 21.66 25.16 45,98 54.00 -8.02 Average
4 17355.000 36.47 30.249 21.66 25.16 53.05 74.00 -20.95 Pezak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11n (20) -5825
Test Voltage : [DC12V from Adapter

Vertical

Level (dBuV/im)

80
FCC PART15 PK
70
.
60 F |
FCC PART15 AV
50
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablelfntenna Limitc Cver
Freq Level Factor L.oss Factor Level Line Limit Remark
MHz dBuV ds dB dB/m dBuV/m dBuV/m ds
1 1i650.000 33.29 28.96 17.30 25.76 47.34 54.00 -6.66 Average
2 11650.000 146.77 28.96 17.30 25.76 60.87 74.00 -13.13 Peak
3 17475.000 28.26 30.29 21.77 26.35 46.08 54.00 -7.91 Average
4 17475.000 38.26 30.29 21.77 26.35 56.08 7T4.00 -17.91 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
EE"MI {dBuV/m)
FCC PART15 PK
70
4 FCC PART15 AV
50
40
30
20
10
1000 6000. 10000. 14000. 18000, 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Bead Preamp CableiAntenna Limit Over
Freq Level Factor Losas Factor Level Line Limit Remark
ME=Z dBuV dB dB dB/m dBuV/m dBuV/m d8
1 1150,000 29.55 28.%6 117.30 25.76¢ 43.6€5 54.00 -10.35 Average
2 11e50.000 42.24  Z8.9%% 17.30 25.76 56.34 T4.00 -17.668 Peak
3 17475.000 27.26 30.29 21.77 26.35 45.0% 54.00 -8.91 Average
4 17475.000 35.71 30.29 21.77 26.35 53.54 71.00 -20.46 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11ac(VHT20)-5180
Test Voltage : [DC12V from Adapter

Vertical

8 ul.evel (dBuVim)

FCC PART15 PK

70

60
T FCC PART15 AV

50

3

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)

Bead Preampn Cableintenna Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB dB dB/m dBuV/m dBuV/m dB
1 103&0.000 32.35 28.84 17.04 23.99 44.54 54.00 -9.4& Average
£ 10380.000 44 .7T0h Z8.84 17.04 £23.9%9 586.89 7T=£.00 ~-1T7.11 Feak
3 15540.000 27.32 29.63 20.34 23.53 41.56 54.00 =12.44 Average
4 1554p0.000 38.21 283.63 20.34 23.53 52.45 74.00 -21.55 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
E{'.‘"ﬂel (dBuV/m)

FCC PART15 PK

70

2 FCC PART15 AV

50 4

40 i
30
20

10

1000 6000. 10000. 14000. 18000, 22000, 26000. 30000. 34000. 40000
Freguency (MHz)

Begd Freamp Cabl=Antennsa Limit Cver
Freq Level Factor Loss Factor Level Line Limit Remark

MH=Z dBuV df dB dB/m dBuV/m dBuV/m db

10360,.000 29.23 28.84 17.04 23.899 41.42 54.00 -12.58 Average
10360.000 41_.35 2B.B4 17.04 23.99 G53.54 7T4.00 -20.48 PFeak
15540.000 25.41 29.63 20.34 23.53 39.65 54.00 -14.35 Average
15540.000 33.80 25.63 20.34 23.53 +48.04 74.00 -25.96 Peak

[ R
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11ac(VHT20)-5200
Test Voltage : [DC12V from Adapter

Vertical

80 Level (dBuV/m)

FCC PART15 PK

70

2 FCC PART15 AV

A=

50

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)

Bead Freamp Cableintenna Limit Cwer
Fregq Level Factor Loss Factor Level Line ILimit Remark

MHz dBuv dB dB dB/m dBuV/m dBuV/m dB

i0400.000 25.7¢ 289.84 17.0194 24.049 42.00 54.00 -12.00 Average
i0o40D.000 42.74 28.84 17.04 24¢.04 54.9E 7T4.00 -19.02 Peak
15600.000 27.55 29.64 20.39 23.79 '42.09 54.00 -11.91 Avarage
15e00.000 37.22 2%.64 20.39 23.79 51.76 74.00 -22.29 Peak

s L pd
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuVim)

FCC PART15 PK

70

£ FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)

REead Preamp Cablefntenna Limit Cver
Fregq Level Factor Loas Factor Lavel Line TLimit Remark

MHz dBuV dB dB dB/m dBuV/m dBuV/m 4B

10400.000 29.10 28.84 17.04 24.04 41.349 54.00 -12.66 Average
i0400.000 44.19 28B.84 17.04 24.04 56.43 74.00 -17.57 Feak
15600.000 26.00 25.64 20.39 23.79 40.54 54.00 -13.46 Average
15600.000 36.45 29.64 20,39 23.7% 50.9%9 74.00 -23.01 Peak

e (b R e
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11ac(VHT20)-5240
Test Voltage : [DC12V from Adapter
Vertical
g ui.evel (dBuV/m)
FCC PART15 PK
70
60 .
FCC PART15 AV
I
50 1
3
40
30
20
10
“mm 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Head FPre CableAntenna Iamig Over
Freg Level Factor Loas Factor Lewvel Line Limit Remark
MH=z dBu¥V dB dB dB/m dBuV/m dBuV/m dB
1 10480.000 33.49 28.85 17.06 25.17 46,87 54.00 -7.13 Avarage
2 104s80.000 43.07 28.8B5 17.06 25.17 56.45 7T4.00 -17.55 Peak
3 -15720.000 28B.52 29.66 20.45 24.25 43.56 54.00 -10.44 Average
4 15720.000 35.30 29.66 20.45 24.25 50.34 74.00 -23.66 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuV/im)
FCC PART15 PK
70
2 o FCC PART15 AV
5‘“ L
3
40
30
20
10
G‘lﬂrﬂrﬂ 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)
Read Preamp Cakblefntcenna Limitc Cver
Freq Lewvel Factor Loss Factor Lewvsl Line Limit Remark
MH=Z dBuV dB dB dB/m dBu¥V/m dBuV/m dB
i 10480.000 30.73 28.B 17.06 25.17 44.11 54.00 -9.89 Average
2 10480.000 41.71 28.8% 17.086 25.17 §55.09 74.00 -ig.91 Peak
3 15720.000 27.30 29.6€ 20,45 24,25 42.34 54,00 -11.&66 Average
4 15720.000 37.60 29.66 20.45 24.25 52.64 74.00 -21.36 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11ac(VHT20)-5745
Test Voltage : [DC12V from Adapter

Vertical

80 Level (dBuVim)

FCC PART15 PK

70

2 4 FCC PART15 AV

50 ¥

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)

Beard Preamp CablelAntenna Limic Over
Freq Level Factor Loss Factor Level Line TLimit Remark

HHz d8uV dB dB dB/m dBuV/m dBaV/m ds
i 1i4s80.000 29.78 283.95 17.26 23.8% 41.885 54,00 -12.02 Average
2 11490.000 43.67 2B.95 17.268 23.88 55.8B7 74.00 -18.13 Feak
3 17235.000 30.55 30,19 21.54 24,97 46.B7 54,00 <-=7.13 Rhverage
4 17235.000 3B.55 30.19 21.5 24.97 54,87 74.00 -19.13 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal

B{!LMI (dBuVim)

FCC PART15 PK

70

4 FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000, 22000, 26000. 30000. 34000. 40000
Frequency (MHz)

BEead Freamp <CableAntenna Limic Cver
Frag Level Factor Loss Factor Level Line Limit Remark

MHZ dBuV dB dB dB/m dBuV/m dBuV/m dB

11490.000 31.67 2B.95 17.26 23.89 43.87 54.00 -10.13 RAverage
11490.000 43.12 28.9%5 17.26 23.89 55.32 74.00 -1i8.68 Peak
17235.020 27.44 30.192 21.54 24.97 43.7 54,00 -10,249 Average
17235.000 37.%31 30.1% 21.54 24.97 54.23 74.00 -19.77 Peak

s G B s
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11ac(VHT20)-5785
Test Voltage : [DC12V from Adapter

Vertical

80 Level (dBuV/m)

FCC PART15 PK

70

4 FCC PART15 AV

50 ] 1

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp CableBntenna Limit Cver
Freq Level Factor Loss Factor Level Line Limit Remark

MH=z dBaV dB dB dB/m dBuV/m 4dBuV/m dH
i 11570.000 31,72 28.96 17.28 25,83 45.87 54.00 -8.13 Average
<2 Z157T9.000 45.38 2Z28.%96 1T7.Z28B 25.83 559.54 7T&4.00 -14.46 Peak
3 L17355.000 25.18 - 30.29 21.66 25.16 45.76 54.00 -8.24 Average
4 17355.000 B.40 30.24 21.66 25.16 54.98 7T4.00 =1%.02 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal

80 Level (dBuV/im)

FCC PART15 PK

70

4 FCC PART15 AV

5.“ ! ! 1 1 | 17

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)
Read FPreamp CablefAntenna Limic Over
Freg Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB dB dB/m dBoV/m dBuV/m dB

i1570.000 29.52 28.9%6 17.28 25.8B3 43.687 54.00 -10.23 Average
1157¢.000 43.B3 28.96 17.28 25,83 57.98 74.00 -16.02 Peak
17355.000 28.07 30.24 21.66 25.16 44.65 54.00 -9.35 Average
17355.000 36.13 30.24 21.66 25.16 52.76 74.00 -21.24 Peak

i L o
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11ac(VHT20)-5825
Test Voltage : [DC12V from Adapter

Vertical

Level (dBuVim)

80
FCC PART15 PK
70
4 FCC PART15 AV
50 g
40
30
20
10
E1m 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Eead Preamp Cablefntenna Limic Over
Freq Lewvel Factor Loss Factor Level Line Limit Remark
MHZ dBuV dB dB dB/m dBuV/m dBuV/m d=
1 1i¢50.000 32.77 28.% 17.30 25.7¢ 46.87 54.00 -7.13 Average
2 11&50.000 <5.77 28.%& 17.30 25.76 59.B7 74.00 =-14.13 Feak
3 17475.000 27.51 30.29 21.77 26.35 45.34 54.00 -8.66 ARverage
4 1747%5.000 37.33 30.282 21.77 26.35 55.22 74.00 -18.78 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal

E\‘}Lla"«"ta.'l (dBuVim)

FCC PART15 PK

70

< FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)

Bead Preamp CableAncenna Limit Over
Freg Level Factor Lo=ss Factor Level Line TLimit Remark

MHZ dsuV di dBs dB/m dBuV/m dBuoV/m dB

116530.000 29.6% 28.%6 17.30 25,76 43.76 54.00 -10.24 Average
311850.000 41.66 2B.96 17.30 25.7¢ 55.76€ 7T4.00 -18.24 Peak
17475.000 26.73 30.29 21:77 26.35 44.56 54.00 -9.44 Average
17475.000 35.04 30.29 21.77 26.35 52.8B7 74.00 -21.13 Peak

[T I oS R
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11n (HT40) -5190
Test Voltage : [DC12V from Adapter

Vertical

Level (dBuV/im)

80
FCC PART15 PK

70

60 2
FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000, 40000
Frequency (MHz)

BEead Freamp CableAntenna Limict Cver
Freq Level Factor Loss Factor Lewvel Iine Limit Remark

MH=z dBuV dB dB dB/m dBuV/m 4dBuV/m dB
1 10380.000 33.66 g.84 17.04 24.01 45.87 54.00 -£.13 Average
2 10380.0040 45.22 25.84 17 .0% 24.01 57.43 T749.00 =-18.57 Peak
3 15570.000 7.67 29.64 20.3 23.66 42,05 54_.00 -11.85 Average
¢ 15570.000 35.1¢ 29.64 20.38 23.66 49,54 74,00 -2Z4.46 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
Eﬂlevel{dﬂu\mni
FCC PART15 PK
70
2 4 FCC PART15 AV
50
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
L Frequency (MHz)
Head Preamn Cablefintenna Limic Cver
Freq Level Factor Loss Factor Level Line Limit Remark
HHz dBaV dB dB dB/m dBuV/m dBuV/m dB
i 10380.000 31.%0 28.84 17.04 24.01 +44.11 54.00 -9.89% Average
2 10380.060 42.BR 28.B4 17.04 24,01 55.09 T74.00 -18B.91 Peak
3 15570.000 27.60 29.64 20.36 23.66 41.28 G54.00 -12.02 Average
4 15570.000 37.27 25.64 20.36 23.66 5l1.65 74.00 -22.35 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11n (HT40) -5230
Test Voltage : [DC12V from Adapter

Vertical

Level (dBuVim)

80
FCC PART15 PK

70

60 5
4 FCC PART15 AV

50

40

30

20

10

I}1II.‘rI'.'.‘II} 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000

Frequency (MHz)
F=ad Preamp Cablefntenna ILimit Ovar
Freq Level Factor Loss Factor Level Line TLimit Remark

MHzZ d8uV dB dB dB/m dBuV/m d4dBoV/m dB

10460.000 25.76 28.85 17.06 24.12 42.09 54.00 -11.91 Average
10460.000 42.88 2B.85 17.06 24,12 55.21 74.00 -18.79 Peak
15690.000 28.74 29.65 20.44 24.12 43.65 54.00 -10.35 Average
15680.000 3B.07 28.65 20,44 24.12 D5H2.98 74.00 -21.02 Peak

[V S I
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FCC ID: 2AJSTJHR-AC836M

Horizontal
BuLevel{dBuVHm
FCC PART15 PK
70
60
2 . FCC PART15 AV
50
3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)
Read Preamp Cablefntenns Limit Over
Ereq Level Factor Loasa Factor Level Line TLimit Remark
MHzZ dBuV dB db dB/m dbuV/m dBuV/m dB
1l 10460.000 30.43 28.85 17.0c 24.12 42.76 54.00 -11.24 Aversge
2 10460.000 42.01 28,85 17.06 24,12 54.34 74.00 -19.66 Peak
3 15690.000 27.85 29.65 20.4494 24.12 42.76 54.00 —-11.24 Average
4 15&90.000 37.07 29.65 20.4944 24.12 51.98B 74.00 -22.02 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11n (HT40) -5755
Test Voltage @ [DC12V from Adapter

Vertical
80 Level (dBuVim)
FCC PART15 PK
70
60 2
4 FCC PART15 AV
50 ] ]
40
30
20
10
|“"1|‘.ILI.‘.LI} 6000. 10000. 14000. 18000, 22000. 26000. 30000. 34000 40000
Freguency (MHz)
Head Preamp Cablesintenna ILimic Cver
Freq Level Factor Loss Factor Level Line Limit Remark
MHEZz d2uV dBs dB dB/m dBuoV/m dBoV/m dR
d 11510.000 32.34¢ 28.55 17.27 23.90 44.56 54.00 -9.44¢ Average
2 13510.060 46,12 28.95 17.27 23.90 658.34 74.00 -15.68 Peak
3 17265.000 28.48 30,21 21.57 25.03 44,87 54.00 -9.13 Average
4 17265.000 3I7.48 30.21 21.57 25.03 53.87 72.00 -20.13 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
80 Level (dBuVim)

FCC PART15 PK

70

60
E FCC PART15 AV

50

3

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz})
Bead Preamp CableAntenna Lamit Over
Fregq Lewval Factor Less Factor lLewvel Line Limit Remark

MH=z dBuV dB dB dB/m dBuV/m dBuV/m dB
i 11510.000 30.65 28.85 17.27 23.90 42.B7 54.00 -11.13 Average
2 1153ip.000 4€4.22 28,95 i7T7.27 23.90 56.49 7T74.00 -17.56 Pezak
3 i7265.000 27.3%9 30.21 21.57 25.03 43.78 354.00 -1D.22 Average
4 17265.000 35.15 30.21 21.57 25.03 51.54 74.00 -22.4¢ Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11n (HT40) -5795
Test Voltage @ [DC12V from Adapter
Vertical
EEII'EWI (dBuV/m)
FCC PART15 PK
70
60 ' 2
4 FCC PART15 AV
50 ]
.
40
30
20
10
“mnn 6000. 10000. 14000. 418000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Eead Pre Cabl=Antenna Limit Over
Frag Leval Factor Loss Factor Level Lins Limit Remark
MHZ dBuV dB dBb dB/m dBuV/m dBuV/m dB
1 11590.000 31.21 28.95 17.28 25.81 45.34 54.00 -—-8.66 Average
£ 11590.000 42.96 2ZB.96 17.28 25.81 57.09 T74.00 -16.91 Feak
3 17385.000 27.03 320.268 21.89 25,21 43.87 54.00 -10.33 Average
4 17385.000 36.68 30.26 21.89 25,21 53.32 74.00 -20.68 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
EEI‘MI {dBuV/m)
FCC PART15 PK
T0
2 i FCC PART15 AV
4
5“' !
4 B
40
30
20
10
G‘H}{}E 6000. 10000. 14000. 18000, 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Fead Preamp Cablefntenna Limitc Cver
Frag Leval Factor Loas Factor Lavel Line Limit Remark
MHz dBuv dB dB dB/m dBuV/m dBuV/m dB
1 11590.000 29.31 28.%%6 17.28 25.81 43.44 54.00 -10.56 Average
Z 1i590.000 40.52 28.96 17.28 25.81 54.85 7T74.00 -19.35 Peak
2 17385.000 27.34 3D0.28 21.69 25.21 43_98 54.00 -10.02 Avearage
4 17385.000 35.11 30.26 21.69 25.21 51.75 7T4.00 -22.25 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%

Pressure : 1010hPa Test Mode : 802.11 ac(VHT40) -5190
Test Voltage @ [DC12V from Adapter

Vertical
80 Level (dBuVim)
FCC PART15 PK
70
60| 4,
FCC PART15 AV
50 4
3
40
30
20
10
I"""II.'II}I} 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Freamp Cablefinrtenna Limit Cver
Freq Level Factor Lo=ss Facvor Level Line Limit Remark
MHz dBuV dB dB dB/m dBuV/m dBuV/m dB
i 1io3g0.000 32.13 2&8.824 17.04 24.01 4949.34 54.00 -85.66 Aveérage
2 10380.000 44.44 28,84 17.04 24,01 5S8.85 7T4.00 -17.35 Peak
3 15570.000 27.39% 28.64 20.36- 23.66 41.77 54.00 -12.23 Average
4 15570.000 34.04 29.64 20.36 23.66 48.42 74.00 -25.58 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal

g ELEveI (dBuVim)

FCC PART15 PK

70

2 FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Freguency (MHz)

Read Preamp Cablelntenna Limit Over
Fraq Lewval Factor Lo=s Factor Lewel Line Limit Remark

MHZ dBuV dB dB dB/m dBuV/m dBuV/m dB

i0380.000 31.66 28.84 17.04 24.01 43.87 54.00 -10.13 Awverage
i0380.000 42.77 28.84 17.04 24,01 54.98 74.00 -19.02 Peak
15570.000 2Z6.16 25.64 20.36 23.66 40.%4 54.00 -13.46 Average
15570.000 35.84 29.64 20.36 23.866 50.22 74.00 -23.78 Peak

s L ha s
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11 ac(VHT40) -5230
Test Voltage : [DC12V from Adapter
Vertical
80 Level (dBuVim)
FCC PART15 PK
70
60 i '
2 2 FCC PART15 AV
=
50
1 2
40
30
20
10
B"ll}[}ﬂ 6000. 10000. 14000. 418000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Head Freamp CableAntennsa Eimit Oyear
Freqg Level Factor Loss Faccor Lewvel Line Limit Remark
MH=z dBuV ds dB dB/m dBoV/m dBoV/m d58
1 10460.000 28.950 28.85 17.06 24.12 41.23 54.00 -12.77 Average
2 104e0.000 42.51 28.85 17.0e 24.12 54.B4 74.00 -19.16 Peak
3 15€690.000 28.07 29.65 20.449 24.3i2 42.98 54.00 -11.02 Average
4 15690.000 36.85 29.65 20.449 24,12 51.7¢ 74.00 -22.24 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
8 uLeveI (dBuVim)
FCC PART15 PK
70
o FCC PART15 AV
50
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000 40000
Frequency (MHz)
Read Preamp CablefAntenns Limit Owver
Freq Level Factor Loss Factor Level Line Limit Remark
MH=z dBuVv dB dB dB/m dBuV/m dBuV/m dB
1 10460.000 29.43 28.85 17.06 24.12 41.76 54.00 -12.24 Average
2 10460.000 41,01 28.85 17.08 24.12 53.34 74.00 -20.66 Peak
3 1%690.000 26.85 29.65 20.4494 24.12 41.76¢ 54.00 -12.24 hAverage
4 15690.000 36.07 25.65 20.449 24.12 50.98 74.00 —-23.02 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11 ac(VHT40) -5755
Test Voltage @ [DC12V from Adapter

Vertical

80 Level (dBuVim)

FCC PART15 PK

70

60
5 . FCC PART15 AV

50

'y

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp CableAntenna Limit Over
Freq Level Factor Lo=zs Factor Level Line Limit Remark

MH= dBuV dB dB dB/m dBuV/m dBuV/m dB

11510.000 31.3¢ 28.9%5 17.27 23.90 <¢3.56¢ 54.00 -10.44 Average
11530.000 =44 .32 28.%5 17.27 23.90 356.34 74.00 -17.668 Peak
17265.000 27.48 3230.21 2Z1.3537 25.03 43.87 54.00 -10.13 Average
17265,000 36.48 30.21 21.57 25.03 52.B7 74.00 -21.13 Feak

I
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FCC ID: 2AJSTJHR-AC836M

Horizontal
Eﬂl.evel {dBuV/m)

FCC PART15 PK

70

FCC PART15 AV

50

40

30

20

10

1000  6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000

Frequency (MHz)
Read Freamp CableAntenna Limit Over
Freg Level Factor Lo=sa Factor Level Line Limit Remark
MHz d8uv dB dB/m dBuV/m dBoV/m ds

11510.000 31.23 28.%5 17.27 23.90 43.45 b54.00 -10.35 Awverage
11510.000 43.34 28.8%5 17.27 23.90 55.56 74.00 -iB.44 Peak
17265.000 26.61 30.21 21.57 25.D3 43.00 54.00 -11.00 Average
17265.000 34.60 30.21 21.57 25.03 50.989 74.00 -23.01 Peak

e L Ra e
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : (48%
Pressure : 1010hPa Test Mode : 802.11 ac(VHT40) -5795
Test Voltage @ [DC12V from Adapter
Vertical
Eﬂi.evel (dBuV/m)
FCC PART15 PK
70
60 .
4 FCC PART15 AV
50
B
40
30
20
10
G1BEG 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Read Preamp Cablefintenna Lamitc Over

req Level Factor Losa Factor Leyel Line Limit Remark

MHz dBuV dB dB d8/m dBuV/m dBuV/m dB
i 1158%0.000 30.21 28.%¢ 17.28 25.81 44.34 54.00 -9.66 Average
£ 11550.000 431.98 2Z2B.S9p 17.28 2Z25.B1 56.0%9 TL£.00 =-17.31 Pesk
3 17385.000 26.03 30.26 21.€9 25.21 42.67 54.00 -11.33 Rverage
4 17385.000 34.68 30.28 21.69 25.21 51.32 T4.00 -22.868 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
g EL&H‘EI (dBuVim)
FCC PART15 PK
70
E‘ﬂ' !
2 3 FCC PART15 AV
50
. i
40
30
20
10
G*li}ﬂrl} 6000. 10000. 14000. 18000, 22000. 26000. 30000. 34000 40000
Freguency (MHz)
Head Freamp Cablefntenna Limit Cver
Freq Level Factor Loaa Factor Level Line Limit Remark
MH=z dBuV dB dB dB/m dBuV/m dBuV/m dB
1 11590.000 29.31 28.96 17.28 25.81 43.44 54.00 -10.56 Average
2 1i580.000 40.52 28.% 17.28 25.81 354.85 7T4.00 -19.35 Peak
3 17385.009 27.34 320.2& 21.69 25.21 43.98 354.00 -10.02 Average
4 17385.000 35.11 30.26 21.69 25.21 51.75 74.00 -22.25 Peak
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11 ac(VHT80) -5210
Test Voltage : [DC12V from Adapter
Vertical
80 Level (dBuVim)
FCC PART15 PK
70
60 5
I FCC PART15 AV
50
40
30
20
10
EWEE 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
E=2ad Preamp C(ableAntenns Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBu¥ i 48 dB/m dBuV/m dBuV/m ds
i1 10420,000 29.84 28.84 17.05 24.07 42,12 54.00 -11.88 Rverage
Z 10420.000 42.95 ZEB.84 17.05 24.07 55.23 74.00 -18.77 Peak
2 15630.000 27.78 28.65 20.40 23.92 42.45 54.00 -11.55 Average
4 15630.000 37.00 29.85 20.40 23.92 51.e7 T74.00 -22.33 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
8 El.e\fel (dBuV/m)
FCC PART15 PK
70
_E_u !
2 FCC PART15 AV
50 4
3
40
30
20
10
1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)
Bead Preamp Cableintenna Limit Cver
Freq Level Factor Loss Factor Level Line Limit Remark
MHZ dB8uV d8 dH dB/m dBuV/m dBuV/m dB
1 10420.000 29.38 268.84 17.05 24.07 41.66 54.00 -12.34 Average
Z2 10420.000 42.48 2Z28.8B4 17.05 249,07 54.76 7T4.00 =-19.29 Peak
3 15630.000 26.20 25.65 20.40 23.92 40.87 54.00 -13.13 Average
4 15630.000 34.8%2 28.65 20.40 23.5%2 49.5¢ 74.00 -24.44 Pesk
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FCC ID: 2AJSTJHR-AC836M

EUT : Wireless Router Model Name : JHR-AC836M
Temperature : 20 C Relative Humidity : |48%
Pressure : 1010hPa Test Mode : 802.11 ac(VHT80) -5775
Test Voltage : [DC12V from Adapter

Vertical

80 Level (dBuVim)

FCC PART15 PK

70

60 2
FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000. 22000. 26000. 30000. 34000. 40000
Frequency (MHz)

Bead Freamp Cablefntenna Lamit Over
req Level Factor Loss Factor Level Line Limit Remark

MH= dBuV dB dB dB/m dBoV/m dBEuV/m ds
1 11550.000 28.62 28.%6 17.27 25.85 43.78 54.00 -10.22 Average
2 11550.000 43.78 28.96 17.27 25.B5 5§57.94 74.00 -16.06 Peak
3 17325.000 27.15 30,23 21.62 25.11 2,65 54,00 -10.35 Average
4 17325.000 36.26 30.23 21.62 25,11 52.76 7T74.00 -21.24 Peak
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FCC ID: 2AJSTJHR-AC836M

Horizontal
g ui.evel (dBuV/m)

FCC PART15 PK

70

60 2
FCC PART15 AV

50

40

30

20

10

1000 6000. 10000. 14000. 18000, 22000, 26000. 30000. 34000. 40000
Freguency (MHz)

Eead Freamp Cableintenna Limic Over
req Level Factor Lo=ss Factor Level Lin=s Limit Remark

MEz dBuvV dB dB dB/m dBuV/m dBaV/m dB8
1 1i1s550.000 29,71 28.% % 17.27 25.85 43.87 54.00 -10.13 Average
2 11550.000 431.71 28.98 17.27 25,85 55.8 74.00 -18.13 Peak
3 17325.000 23.33 30.232 21.62 25.11 39.832 54.00 -14.17 Average
4 17325.000 34.27 30.23 21.62 25,11 50.77 74,00 =-23.23 Peak
Note:

Absolute Level= ReadingLevel+antenna Factor+cable loss-preamp factor,

Over Limit= Absolute Level — Limit

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has not to be reported.
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FCC ID: 2AJSTJHR-AC836M

5. BAND EDGE COMPLIANCE TEST

5.1 Limits
all emissions outside of the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
For the band 5725-5850 MHz , All emissions shall be limited to a level of -27 dBm/MHz at 75
MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz

above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

5.2 Test setup
Test method: FCC KDB 789033 G)& Parts 15.407(b)(4) & 15.209(a)

Same as Clause 4.2.

5.3Test Data
Please see data as below:

Note: we pretest horizontal and vertical, the worst was vertical and show in the report.

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F Page 77 of 133



Spurious Emission in Band Edge:

FCC ID: 2AJSTJHR-AC836M

Frequency Meter | antenna | cable | preamp Emission Level EIRP Limit
Reading | Factor loss factor Result
(MHz) (dBuV) | (dB) (dB) | (dB) (dBuV/m) [dBm] [dBm/MHZ]
02.11a
5180 35.12 28.66 12.93 27.62 49.09 -46.11 -27.00 Pass
5240 35.55 28.73 13.09 27.62 49.75 -45.45 -27.00 Pass
5650 32.54 28.44 14.64 27.67 47.95 -47.25 -27.00 Pass
5700 33.76 28.52 | 14.95 | 27.67 49.56 -45.64 10.00 Pass
5720 33.56 27.59 15.05 27.67 48.53 -46.67 15.60 Pass
5725 37.87 27.63 15.16 27.67 52.99 -42.21 27.00 Pass
5850 38.06 27.86 15.75 27.68 53.99 -41.21 27.00 Pass
5855 34.55 26.9 15.84 | 27.69 49.60 -45.60 15.60 Pass
5875 32.09 2693 | 1593 | 27.69 47.26 -47.94 10.00 Pass
5925 31.77 27.05 16.15 27.69 47.28 -47.92 -27.00 Pass
802.11n(HT20)
5180 34.84 28.66 |12.93 | 27.62 48.81 -46.39 -27.00 Pass
5240 34.12 28.73 | 13.09 | 27.62 48.32 -46.88 -27.00 Pass
5650 32.32 28.44 14.64 27.67 47.73 -47.47 -27.00 Pass
5700 33.12 28.52 14.95 27.67 48.92 -46.28 10.00 Pass
5720 33.33 27.59 | 15.05 | 27.67 48.3 -46.90 15.60 Pass
5725 38.34 27.63 15.16 27.67 53.46 -41.74 27.00 Pass
5850 39.35 27.86 | 15.75 | 27.68 55.28 -39.92 27.00 Pass
5855 34.83 26.9 15.84 27.69 49.88 -45.32 15.60 Pass
5875 32.35 26.93 15.93 27.69 47.52 -47.68 10.00 Pass
5925 31.97 27.05 16.15 27.69 47.48 -47.72 -27.00 Pass
802.11n(HT40)
5180 34.12 28.66 12.93 27.62 48.09 -47.11 -27.00 Pass
5240 34.35 28.73 13.09 27.62 48.55 -46.65 -27.00 Pass
5650 31.12 28.44 14.64 27.67 46.53 -48.67 -27.00 Pass
5700 32.56 28.52 14.95 27.67 48.36 -46.84 10.00 Pass
5720 33.84 27.59 15.05 27.67 48.81 -46.39 15.60 Pass
5725 38.93 27.63 15.16 27.67 54.05 -41.15 27.00 Pass
5850 37.24 27.86 15.75 27.68 53.17 -42.03 27.00 Pass
5855 34.23 26.9 15.84 | 27.69 49.28 -45.92 15.60 Pass
5875 32.98 2693 | 1593 | 27.69 48.15 -47.05 10.00 Pass
5925 31.23 27.05 |16.15| 27.69 46.74 -48.46 -27.00 Pass
802.11ac(VHT20)

5180 34.65 28.66 |12.93 | 27.62 48.62 -46.58 -27.00 Pass
5240 34.11 28.73 13.09 27.62 48.31 -46.89 -27.00 Pass
5650 31.49 28.44 14.64 27.67 46.9 -48.30 -27.00 Pass
5700 32.56 28.52 | 1495 | 27.67 48.36 -46.84 10.00 Pass
5720 33.43 27.59 15.05 27.67 48.4 -46.8 15.60 Pass
5725 39.25 27.63 15.16 27.67 54.37 -40.83 27.00 Pass
5850 36.83 27.86 15.75 27.68 52.76 -42.44 27.00 Pass
5855 34.24 26.9 15.84 27.69 49.29 -45.91 15.60 Pass
5875 33.92 26.93 |15.93 | 27.69 49.09 -46.11 10.00 Pass
5925 31.85 27.05 16.15 27.69 47.36 -47.84 -27.00 Pass
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FCC ID: 2AJSTJHR-AC836M

802.11ac(VHT40)

5180 3423 | 2866 |12.93] 27.62 48.20 -47.00 -27.00 Pass
5240 3474 | 2873 |13.09| 27.62 48.94 -46.26 -27.00 Pass
5650 3219 | 28.44 |14.64| 27.67 47.60 -47.60 -27.00 Pass
5700 33.62 | 2852 |14.95]| 27.67 49.42 -45.78 10.00 Pass
5720 3424 | 27.59 |15.05| 27.67 49.21 -45.99 15.60 Pass
5725 39.76 | 27.63 |15.16 | 27.67 54.88 -40.32 27.00 Pass
5850 36.98 | 27.86 |15.75| 27.68 52.91 -42.29 27.00 Pass
5855 34.14 269 |15.84| 27.69 49.19 -46.01 15.60 Pass
5875 31.25 | 26.93 |15.93| 27.69 46.42 -48.78 10.00 Pass
5925 30.93 | 27.05 |16.15| 27.69 46.44 -48.76 -27.00 Pass
802.11ac(VHT80)
5180 34.03 | 2866 |12.93] 27.62 48.00 -47.20 -27.00 Pass
5240 3412 | 2873 [13.09| 27.62 48.32 -46.88 -27.00 Pass
5650 31.87 | 2844 | 1464 | 2767 47.28 -47.92 -27.00 Pass
5700 3263 | 2852 | 14.95| 27.67 48.43 -46.77 10.00 Pass
5720 3356 | 2759 | 15.05 | 27.67 48.53 -46.67 15.60 Pass
5725 39.76 | 27.63 | 1516 | 27.67 54.88 -40.32 27.00 Pass
5850 3834 | 27.86 | 15.75 | 27.68 54.27 -40.93 27.00 Pass
5855 34.09 269 | 15.84 | 27.69 49.14 -46.06 15.60 Pass
5875 3114 | 2693 | 15.93 | 27.69 46.31 -48.89 10.00 Pass
5925 3043 | 27.05 | 16.15 | 27.69 45.94 -49.26 -27.00 Pass

Remark: 1. According to KDB 789033 D02 section H) d) (iii), for measurement above 1000MHz@3m distance,
EIRP[dBm] = E[dBpV/m] - 95.2

the limit of EIRP is calculated as follows:
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For conducted test:
5.2G

FCC ID: 2AJSTJHR-AC836M

= Teyegm Specrmn Bnaboe « Smepr 38
i 1 ; .

Span 80.0000000 MHz Avg Type: RMS
PND: Fast (g Trig: FresRun Avg|Hold:= 1000100

IF Galm: Lo HAfEN: 20 48

Rel 10.00 dBm

| FPRRIPT T _t‘__'
pr--u..t.-J'nl'-f-a.-p-'.r.-li#vr.n'ﬁ‘-r.hkd-'f'l'qrw el AT b

Center 5.15000 GHz Span $0.00 MHz
#Res BW 1.0 MHz FVBW 3.0 MHz Bweep 1.000 ms (1001 pts)

802.11a: Band Edge,Right Side
o Feygm Soacrumn Enabyme « Smapr 35
b 5 | T 1 T ; T —
Center Freq 5.350000000 GHz ] Avg Type: RMS
PHD: Fant (g Trig: Frees Run Avg|Hold:= 1000100
IF GalmLow SArten: 20 4B
MEM
Rel 10.00 dBm E

1 by,

™ 1
Loy, t 1 et |
vl el .-u'.'.',-4.-_v‘m.u.-'-w,-.c_wﬂt;,1..1.'.-«-‘-4,,,3.,“[\1.,“.&..,;,.,.\,‘

Center 5.3500 GHz ) Span 300.0 MHz |{&

#Res BN 1.0 MHz BFVBW 3.0 MHz" Sweep 1.000 ms (1001 pts)

Center Freq
5350000000 GHz

Note: EIRP BAND EDGE=Reading Level+antenna gain
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FCC ID: 2AJSTJHR-AC836M

802.11n (20) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

i . — . _
Center Freq 5.150000000 GHz : Avg Type: RMS
PND: Fant Lg 1 17 FresRun Avg|Hobd: > 1001100

-
1F Gl L sAtten: 70 48

Ref 10.00 dBm

| P i . Center Freq
| A 5.150000000 GHz

| : ' StartFreq
|

5110000000 GHz

1 0
AT PR >

|
F LA P LA
|

¥

center 5.15000 GHz Span 50.00 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

ETATUN @Innm Overload ADC over ranja

802.11n (20) : Band Edge,Right Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

) T il - —
Center Freq 5.350000000 GHz Avg Type: RMS
PND: Fant (g 1@ FreeRun Avg|Hobd: > 1001100
IF Galm:Law sArten: 20 48
MEr1 £
Rel 10.00 dBm 4

Center Freq
5350000000 GHz

]
StartFreq
5200000000 GHz

-*'I Aty * 1

\
'4|""|’..l A .h,: ¢ i) | e m
L (VLY PWER m\._w_;._'.Lr.na--.l-._.pﬂ&-f.?‘-.k.u—9;1,.‘-1.;..,.‘..;.-,»,...1

Laipag

Center 5.3500 GHz Span 300.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

Note: EIRP BAND EDGE=Reading Level+antenna gain
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Note: EIRP BAND EDGE=Reading Level+antenna gain

FCC ID: 2AJSTJHR-AC836M

802.11n (40) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

B " . — . -
Marker 1 5.150000000000 GHz Avg Type: RMS

PND: Faxt (g 1@ FreeRun Avg|Hobd: > 1001100
IF Galm:Law sArten: 20 48

Mkri 5
Rel 10.00 dBm 4¢

| m
A * 1]
| g 90| e =g v J".l I5 N ""1‘-.
| f f i ¥ \ o .-J_L,,“ f I |
[ I L P | P
rf-,\ur-wﬂ—w.-'-z'r*.ﬂ' ' '

|
|
¥

Center 5.1500 GHz Span 300.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

802.11n (40) : Band Edge,Right Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

i = T i e —
Center Freq 5.350000000 GHz Avg Type: RMS

PND: Fant (g 1@ FreeRun Avg|Hobd: > 1001100
IF Galm:Law sArten: 20 48

MEr1 £
Ref 10.00 dBm 1

Center Freq
5350000000 GHz

StartFreq
5160000000 GHz

l"“ W

LW e N oy e e gy

Center 5.3500 GHz Span 400.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)
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FCC ID: 2AJSTJHR-AC836M

802.11ac (20) : Band Edge,Left Side

o Feyrig Soecruun Anabze . Seapt 5

i . — . _
Center Freq 5.150000000 GHz : Avg Type: RMS
PND: Fant (g 1@ FreeRun Avg|Hobd: > 1001100

1F Gl L sAtten: 70 48

Ref 10.00 dBm

Center Freq
5.150000000 GHz

' StartFreq
5110000000 GHz

" i
I .l-.'.‘"fr'f
L ‘l A 4
§ pasr
A LA
.1.:,-._,'«-|Jq|.1-h‘-rh’-n.-',-‘ﬂ.—\'-oll'hl'

center 5.15000 GHz Span 50.00 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

= Teygm Soacruum Enaboe - Seapr 52

T : . . . o . "

o

Ce ) : Avg Type: RMS
PND: Fant Lg ! Trig: Free Run Avg|Hold: = 1000100
|FGealn:Law dArten: 20 48

Center Freq
5350000000 GHz

]
StartFreq
5200000000 GHz

A

i,

\ g, |
A I

Ll
g iid § 1
HJ“" W ““j WS Mgk .'ihl.“-\- e g e i\\*j‘.uM

Center 5.3500 GHz Span 300.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

Note: EIRP BAND EDGE=Reading Level+antenna gain

Keyway Testing Technology Co., Ltd.  Report No.16KWE094307F Page 83 of 133



FCC ID: 2AJSTJHR-AC836M

802.11ac (40) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3
B . : ' g1
Center Freq 5.150000000 GHz : Aug Type: RMS

PND: Fant Lg ! Trig: Free Run Avg|Hold: = 1000100

|FGealn:Law dArten: 20 48

Ref 10.00 dBm

Center Freq
5.150000000 GHz

StartFreq
£.050000000 GHz

Center 5.1500 GHz Span 200.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

802.11ac (40) : Band Edge,Right Side

o Feyrig Soecruun Anabze . Seapt 5

() . o . .
Center Freq 5.350000000 GHz Avg Type: RMS
PND: Fant (g 1@ FreeRun Avg|Hobd: > 1001100
IF Galm:Law sArten: 20 48
MEr1 £
Rel 10.00 dBm 4

Center Freq
5350000000 GHz

]
StartFreq

1
| th_\

¥ | LAY P e A L TP ST R FR

Center 5.3500 GHz Span 400.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

Note: EIRP BAND EDGE=Reading Level+antenna gain
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FCC ID: 2AJSTJHR-AC836M

802.11ac (80) : Band Edge,Left Side

o Feyrig Soecruun Anabze . Seapt 5

) T - . —
Center Freq 5.150000000 GHz : Avg Type: RMS
PND: Fant Lg ! Trig: Free Run Avg|Hold: = 1000100
|FGealn:Law dArten: 20 48
Mkr1 5
Ref 10.00 dBm

| Center Freq
5.150000000 GHz

I |
| / \ StartFreq
|

5.000000000 GHz

LEr

1}
Pk At N
e el

'l.f e e

Center 5.1500 GHz Span 300.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

802.11ac (80) : Band Edge,Right Side

o Feyrig Soecruun Anabze . Seapt 5

" i 018034

)
Center Freq 5.350000000 GHz Avg Type: RMS
PND: Fant (g 1@ FreeRun Avg|Hobd: > 1001100
IF Galm:Law sArten: 20 48
MEr1 £
Rel 10.00 dBm 4

| Center Freq
5350000000 GHz

| |
| ! StartFreq
|

T

[ “1..!..

ahy
.'lnw,nhli‘f'rﬂ-i.l".mu Ao, ,ﬂ P - "“'q""""“'ll

N -.-

heit <
|' YA mad,
1

Center 5.3500 GHz Span 400.0 MHz |&
#Res BW 1.0 MHz #VBW 3.0 MHz* Bweep 1.000 ms (1001 pts)

Note: EIRP BAND EDGE=Reading Level+antenna gain
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FCC ID: 2AJSTJHR-AC836M

5.8G
802.11a: Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

5t T T EEENT]
Marker 6 5.663800000000 GHz - Avg Type: RMS
Trig: Free Run Avg|Hold: = 1000100

Stop 5.8000 GHz

#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

IO WIOTH FLn TN AL LIE

ETATUN @Innm Overload ADC over ran(a

802.11a: Band Edge,Right Side

-'

yrgm Soecruen Rnaboe - Ssapr A
5.750000000 GHz Avg Type: RMS
Trig: Free Run Avg|Hold: = 1000100

dBm

Ref 10.00 dBm

Stop 5.9500 GHz

[Start 5.7500 GHz
Sweep 1.000 ms (1001 pts)

#VBW 1.0 MHz*

non FunCTION TH FLn TN AL LIE

Ly B
e 5 S ) e R B e
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FCC ID: 2AJSTJHR-AC836M

802.11n (20) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3 =T ol T

TR Ba:1BE0 M

Avg Type: RMS
y Trig: Free Run Avg|Hold: = 1000100

Ref 10.00 dBm

-
P i o gl
e [P

Stop 5.8500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

Butn Mari

IR TNIN VAL LIE

Freg Offset

802.11n (20) : Band Edge,Right Side

o Frygm Soecrum Ensbyoe - Seapr 35

st T T T T T {EE TN ] LI TR
Avg Type: RMS

y Trig: Free Run Avg|Hold: > 100100

ey (3 4

"l ¥
1 / I
b RN s Kby

Stop 5.9500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

MER MOOE TH 1 X Y AMCTION FUNCTION WIOTRH FLn (TN AL LIE

5,823 6 GHz | 4 558 dBm |

WAL ETATUS E
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FCC ID: 2AJSTJHR-AC836M

802.11n (40) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

TE I I ] i CERTHY, 118 —
Marker 1 5.765250000000 GHz Avg Type: RMS : ﬁ

Cad Trig: Free Run Avg|Hold: = 1000100
.......... Select Marker
Fra 1
Ref 10.00 dBm —
Normal
| |
|
| Delta
St B ) PP | ——
Flxed:
| ——
L —————
iStart 5.6000 GHz Stop 5.8500 GHz
Res BW 1.0 MHz #VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts) off
MEKA 1 X Y FIMICTION FUNE TIDN WIOTH FLAGTON GALIE =
b | 5,765 25 GHz | 5,713 dBim | j—
2 J2500GHz|  51819dBm| 0 | @ 000000|
3 5,120 00 GHz | WdBm, |
: RS e
5,660 00 GHz | Sigo8dBm@ 00000008
5 { ! P—
4 ] 1 ] ]
8 More
]
10 1012
11 — |
AL ATui

= Feyrsgm Specrnm Enatyzer < Smapr 3

Avg Type: RMS
y Trig: Free Run Avg|Hold: = 1000100
dAtten: 20 48

Ref 10.00 dBm

——
iStart 5.7500 GHz Stop 5.9500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts) ofn
MEKF o Y FImChioN FUNCTION WIOTH Flan (TN AL LIE =
1 5,796 2 GHz | -7.526 dBm | | [—
2 O0GHz| -G5886dBm| | 000 20000
3 66 0 GHz | T T O
; gg;g 0 r;nz; -gd.l};t :E'“- I 1 Froperties»
5926 0 GHz| 53993 dBm_
[} | ] P—
T
8 Moare
]
10 1e12
1" - r 1 I |
WAL ATATUS
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FCC ID: 2AJSTJHR-AC836M

802.11ac (20) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3

I i B5:1924 |
Avg Type: RMS T
y Trig: Free Run Avg|Hold: = 1000100 T

Ref 10.00 dBm

i A
PR i bt

iStart 5.6000 GHz Stop 5.8500 GHz
Res BW 1.0 MHz #VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

5902 dBm |
Hz| 53800 dBm |

58 ufgﬁr 11']' dBi
560 00 G l. 1. m

802.11ac (20) : Band Edge,Right Side

= Feyrsgm Specrnm Enatyzer < Smapr 3
Al | ] ] 5A310 iM

5.750000000 GHz : Avg Type: RMS
DD v Trig: Free Run Avg|Hold: = 1000100

Ref 10.00 dBm

| . ———
(P W e e e il

[Start 5.7500 GHz Stop 5.9500 GHz
Res BW 1.0 MHz #VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

57
| -58.917 dBm/|
| 61.189dBm
4B575dBm|
-51.182 dBm |

WAL ETATUS E
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FCC ID: 2AJSTJHR-AC836M

802.11ac (40) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3
s T T 1

Avg Type: RMS
y Trig: Free Run Avg|Hold: = 1000100
dAtten: 20 48

Ref 10.00 dBm

i E‘
PR e S g S

B 1 L

Stop 5.8500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

iStart 5.6000 GHz

Butn Mari

IR TNIN VAL LIE

Freg Offset

802.11ac (40) : Band Edge,Right Side

o Frygm Soecrum Ensbyoe - Seapr 35

-‘- Rl | | ] | I i tniil I X 0508,
Avg Type: RMS

y Trig: Free Run Avg|Hold: = 1000100

Stop 5.9500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

MER MOOE TH 1 X Y AMCTION FUNCTION WIOTRH FLn (TN AL LIE
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FCC ID: 2AJSTJHR-AC836M

802.11ac (80) : Band Edge,Left Side

= Feyrsgm Specrnm Enatyzer < Smapr 3
i T T I

5.600000000 GHz Avg Type: RMS
PD: Fant Y Trig: Free Run Avg|Hobd: > 1001100

Lo
IF Gl L e HAtren: 20 dB

Ref 10.00 dBm

Stop 5.8500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

; Te1 I N S Freq Offset
} 55,528 dB ! !
) — ' ' _OHI

802.11ac (80) : Band Edge,Right Side

= Feyrsgm Specrnm Enatyzer < Smapr 3
i =t | ] ] ] I T I X %0010
Avg Type: RMS
y Trig: Free Run Avg|Hold: = 1000100
dAtten: 20 48

A B
dEm
Ye—se—re——i
i i .
s

Stop 5.9500 GHz
#VBW 1.0 MHz2* Sweep 1.000 ms (1001 pts)

iStart 5.7250 GHz

(TN AL LIE

Note: EIRP BAND EDGE=Reading Level+antenna gain
For 5.8G bandedge, The frequency below 5725MHz and above 5850MHz, the level all below
-27dbm/MHz, in 5725MHz- 5850MHz the level below 27dbm/MHz, so it comply 15.407b(4)i.
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